m 690 RALLY FACTORY REPLICA 2009 <2009><EU><9799I8>
ENGINE GUARD
8230

© ©
©

N\

\\

\

: '©

Pos Part Number Description Additional Text Quantity

76212099040 ENGINE GUARD 1.00
2 76212099024 ENGINE GUARD BRACKET CPL. 1.00
3 76212099010 ENGINE GUARD BRACKET REAR CPL. 2.00
5 76203005031 RUBBER INSERT 2.00
6 54610052000 SPROCKET SCREW-AH M8X20 WS=6 6.00
7 58303061000 SPECIAL WASHER ALU 8 X 24 MM 6.00
8 0015060403 HH COLLAR SCREW M 6X40 WS=8 450 SMR 2.00
9 0015060353 HH COLLAR SCREW M 6X35 WS=8 LC4 ADVENTURE 2.00




10 0021060003 Washer DIN9021-A 6.4 ONLY USA 4.00
1" 0985060003 Self lock. nut DIN985-M6-A2 4.00
12 76203001074 FIXING PLATE VOLT. REGULATOR 1.00
13 76212099060 TOOL CASE R/S CPL. 1.00
14 69008901050 QUICK RELEASE F. RAC. COVER 2.00
15 58512099365 LINTIL HEAD SCREW M5X12 AH 02 3.00
16 0125050003 WASHER DIN0125-A 5,3 3.00
17 0985050003 Self locking nut DIN 985 M5 3.00




